
Texas Commission on Environmental Quality 

NOTICE OF APPLICATION AND PRELIMINARY DECISION 
FOR TPDES PERMIT FOR MUNICIPAL WASTEWATER 

RENEWAL 

AND 

NOTICE OF A PRETREATMENT PROGRAM SUBSTANTIAL MODIFICATION 

PERMIT NO. WQ0010232004 

APPLICATION AND PRELIMINARY DECISION. New Braunfels Utilities, 263 Main 
Plaza, New Braunfels, Texas 78130, has applied to the Texas Commission on Environmental 
Quality (TCEQ) for a renewal of Texas Pollutant Discharge Elimination System (TPDES) Permit 
No. WQ0010232004, which authorizes the discharge of treated domestic wastewater at an 
annual average flow not to exceed 9,900,000 gallons per day. The application also includes a 
substantial modification to the approved pretreatment program. TCEQ received this application 
[...]
request a public meeting about this application or on the application for 
substantial modification of the pretreatment program. The purpose of a public meeting 
is to provide the opportunity to submit comments or to ask questions about the application or 
on the application for substantial modification of the pretreatment program. TCEQ holds a 
public meeting if the Executive Director determines that there is a significant degree of public 
interest in the application, or the application for substantial modification of the pretreatment 
program, or if requested by a local legislator. A public meeting is not a contested case hearing. 

OPPORTUNITY FORA CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments will be 
mailed to everyone who submitted public comments and to those persons who are 
on the mailing list for this application. If comments are received, the mailing will 
also provide instructions for requesting a contested case hearing or 
reconsideration of the Executive Director's decision. There is no opportunity to 
request a contested case hearing on the application for substantial modification of 
the pretreatment program. A contested case hearing is a legal proceeding similar to a civil 
trial in a state district court. 

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE 
FOLLOWING ITEMS IN YOUR REQUEST: your name, address, phone number; 
applicant's name and proposed permit number; the location and distance of your 
property/activities relative to the proposed facility; a specific description of how 
you would be adversely affected by the facility in a way not common to the general 
public; a list of all disputed issues of fact that you submit during the comment 
period; and the statement "[I/we] request a contested case hearing." If the request 
for contested case hearing is filed on behalf of a group or association, the request 
must designate the group's representative for receiving future correspondence; 
identify by name and physical address an individual member of the group who 
would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member's location and 
distance from the facility or activity; explain how and why the member would be 
affected; and explain how the interests the group seeks to protect are relevant to 
the group's purpose. 



Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing to 
the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Corpm.ission may only grant a request for a contested case hearing on issues the requestor 
submitted in their timely comments that were not subsequently withdrawn. If a hearing is 
granted, the subject of a hearing will be limited to disputed issues of fact or mixed 
questions of fact and law relating to relevant and material water quality concerns 
submitted during the comment period. TCEQ may act on an application to renew a 
permit for discharge of wastewater without providing an opportunity for a 
contested case hearing if certain criteria are met. 

EXECUTIVE DIRECTOR ACTION. The Executive Director may issue final approval ofthe 
application unless a timely contested case hearing request or request for reconsideration is filed. 
If a timely hearing request or request for reconsideration is filed, the Executive Director will not 
issue final approval of the permit and will forward the application and request to the TCEQ 
Commissioners for their consideration at a scheduled Commission meeting. 

MAILING LIST. If you submit public comments, a request for a contested case hearing or a 
reconsideration of the Executive Director's decision, you will be added to the mailing list for this 
specific application to receive future public notices mailed by the Office of the Chief Clerk. In 
addition, you may request to be placed on: (1) the permanent mailing list for a specific applicant 
name and permit number; and/or (2) the mailing list for a specific county. If you wish to be 
placed on the permanent and/or the county mailing list, clearly specify which list(s) and send 
your request to TCEQ Office of the Chief Clerk at the address below. 

All written public comments and public meeting requests must be submitted to the 
Office of the Chief Clerk, MC 105, Texas Commission on Environmental Quality, 
P.O. Box 13087, Austin, TX 78711-3087 or electronically at 
www.tceq.texas.gov/goto/comment within 30 days from the date of newspaper 
publication of this notice. 

INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit 
the Commissioners' Integrated Database atwww.tceq.texas.gov/goto/cid. Search the database 
using the permit number for this application, which is provided at the top of this notice. 

AGENCY CONTACTS AND INFORMATION. Public comments and requests must be 
submitted either electronically at www.tceq.texas.gov/goto/comment, or in writing to the Texas 
Commission on Environmental Quality, Office of the Chief Clerk, MC 105, P.O. Box 13087, 
Austin, Texas 78711-3087. Any personal information you submit to the TCEQ will become part 
of the agency's record; this includes email addresses. For more information about this permit 
application, the application for substantial modification of the pretreatment program, or the 
permitting process, please call the TCEQ Public Education Program, Toll Free, at 1-800-687-
4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea informaci6n en Espafiol, 
puede Hamar al 1-800-687-4040. 

Further information may also be obtained from New Braunfels Utilities at the address stated 
above or by calling Mr. Brent Lundmark at 830-608-8900. 

Issuance Date: July 08, 2022 





FACT SHEET AND-EXECUTIVE DIRECTOR'S PRELIMINARY DECISION 

For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010232004, 
EPA I.D. No. Tx:0133248, to discharge to water in the state. 

Issuing Office: Texas Commission on Environmental Quality 
P.O. Box 13087 
Austin, Texas 78711-3087 

Applicant: New Braunfels Utilities 
263 Main Plaza 
New Braunfels, Texas 78130 

Prepared By: Venkata S. Kancharla 
Municipal Permits Team 

Date: 

Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-3342 

Permit Action: Renewal with Pretreatment Program Substantial Modification 

1. EXECUTIVE DIRECTOR RECOMMENDATION 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of five years from the date of issuance. 

The Executive Director also has made a preliminary decision that the requested 
substantial modification to the approved pretreatment program submitted on April 8, 
2021, incorporating the Streamlining Rule required provisions (including optional 
provisions), revising the existing technically based local limits (TBLLs), legal authority, 
enforcement response plan, and standard operating procedures (including forms) which 
incorporate such revisions, if approved, meets all statutory and regulatory requirements. 

2. APPLICANT ACTIVI1Y 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for a renewal of the existing permit that authorizes the discharge of treated domestic 
wastewater at an annual average flow not to exceed 2.5 million gallons per day (MGD) in 
the Interim I phase, 4.9 MGD in the Interim II phase, 7.5 MGD in the Interim III phase, 
and an annual average flow not to exceed 9.9 MGD in the Final phase. 

The applicant has also applied to the TCEQ for approval of a substantial modification to 
its pretreatment program under the TPDES program. 

3. FACILI1Y AND DISCHARGE LOCATION 

The plant site is located approximately o. 7 miles southwest of the intersection of Elley 
Lane and State Highway 46, in Guadalupe County, Texas 78130. 



New Braunfels Utilities TPDES Permit No. WQ0010232004 
Fact Sheet and Executive Director's Preliminary Decision 

Outfall Location: 

Outfall Number 

001 
002 

Latitude 

29.651400 N 
29.650600 N 

Longitude 

98.057201 W 
98.057800 W 

The treated effluent is discharged via Outfall 001 to Lake Dunlap Hydroelectric Plant 
Canal, thence to Guadalupe River Below Comal River; and via Outfall 002 directly to 
Guadalupe River Below Comal River in Segment No. 1804 of the Guadalupe River Basin. 
The designated uses for Segment No. 1804 are primary contact recreation, public water 
supply, aquifer protection, and high aquatic life use. The aquifer protection use 
designation does not apply to this facility as it is located outside the Edwards Aquifer 
zones. 

4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 

The Sam C. McKenzie, Jr. Water Reclamation Facility is an activated sludge process 
plant operated in the complete mix mode with single-stage nitrification. Interim I phase 
treatment units include a lift station, two screening channels, aerated grit chamber, two 
anoxic basins, two anaerobic basins, two aerations basins, two final clarifiers, two 
tertiary filters, two aerobic sludge digesters, a belt filter press, and UV disinfection 
chamber. The Interim II phase treatment units will include a lift station, two screening 
chanels, aerated grit chamber, four anoxic basins, four anaerobic basins, four aerations 
basins, four final clarifiers, three tertiary filters, four aerobic sludge digesters, a belt filter 
press, and two UV disinfection chambers. The Interim III phase treatment units will 
include a lift station, two screening channels, two aerated grit chambers, six anoxic 
basins, six anaerobic basins, five aeration basins, five final clarifiers, four tertiary filters, 
six aerobic sludge digesters, two belt filter presses, and three UV disinfection chambers. 
The Final phase treatment units will include a lift station, two screening channels, two 
aerated grit chambers, eight anoxic basins, eight anaerobic basins, six aeration basins, 
six final clarifiers, five tertiary filters, eight aerobic sludge digesters, two belt filter 
presses, and three UV disinfection chambers. 

Sludge generated from the treatment facility is hauled by a registered transporter and 
disposed of at a TCEQ-permitted landfill, Mesquite Creek Landfill, Permit No. 48029, in 
Comal County. The draft permit also authorizes the disposal of sludge at a TCEQ
authorized land application site, co-disposal landfill, wastewater treatment facility, or 
facility that further processes sludge. 

5. INDUSTRIAL WASTE CONTRIBUTION 

The Sam C. McKenzie, Jr. Reclamation Facility receives significant industrial wastewater 
contributions. 

6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 

The following is a summary of the applicant's effluent monitoring data for the period 
September 2019 through September 2021. The average of Daily Average value is 
computed by the averaging of all 30-day average values for the reporting period for each 
parameter: flow, five-day carbonaceous biochemical oxygen demand (CBOD5), total 
suspended solids (TSS), ammonia nitrogen (NH3-N), and Total Phosphorus (TP). The 



New Braunfels Utilities TPDES Permit No. WQ0010232004 
Fact Sheet and Executive Director's Preliminary Decision 

average of Daily Average value for Escherichia coli (E.coli) in colony-forming units 
(CFU) or most probable number (MPN) per 100 ml is calculated via geometric mean. 

Parameter 
Flow,MGD 
CBOD5, mg/1 
TSS, mg/1 
NH3-N, mg/1 
TP, mg/1 
E. coli, CFU or MPN per 100 ml 

Average of Daily Avg 
1.4 
2.3 
0.87 
0.1 
0-46 
1 

7. DRAFf PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 

A. INTERIM I PHASE EFFLUENT LIMITATIONS AND MONITORING 
REQUIREMENTS (OUTFALL 001 and 002) 

The annual average flow of effluent shall not exceed 2.5 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 6,944 
gallons per minute (gpm). 

Parameter 30-Day Average 7-Day Daily 
Average Maximum 

mgLl lbs/day mg/1 mw 
CBOD5 10 209 15 25 
TSS 15 313 25 40 
NH3-N 3 63 6 10 

TP 1 21 2 4 
DO (minimum) 4.0 N/A N/A N/A 
E. coli, CFU or MPN 126 N/A N/A 399 
per 100 ml 

The pH shall not be less than 6.o standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 
purposes. An equivalent method of disinfection may be substituted only v.r:ith prior 
approval of the Executive Director. 

Parameter 
Flow,MGD 
CBOD5 

TSS 
NH3-N 
TP 
DO 
E.coli 

Mouitoring Requirement 
Continuous 
Two/week 
Two/week 
Two/week 
Two/week 
Two/week 
Daily 



New Braunfels Utilities TPDES Permit No. WQ0010232004 
Fact Sheet and Executive Director's Preliminary Decision 

B. INTERIM I PHASE EFFLUENT LIMITATIONS AND MONITORING 
REQUIREMENTS (OUTFALL 003) 

Outfall 003 is defined as the combined annual average flow and combined daily 
average loading from Outfall 001 and Outfall 002. The annual average combined 
flow of effluent shall not exceed 2.5 MGD; nor shall the average discharge during 
any 2-hour peak exceed 6,944 gpm. 

Parameter 

Parameter 
Flow,MGD 
CBOD5 

TSS 
NH3-N 
TP 

30-Day Average 
lbs/day 
209 
313 
63 
21 

Monitoring Requirement 
Continuous 
Two/week 
Two/week 
Two/week 
Two/week 

C. INTERIM II PHASE EFFLUENT LIMITATIONS AND MONITORING 
REQUIREMENTS (OUTFALL 001 and 002) 

The annual average flow of effluent shall not exceed 4.9 MGD; nor shall the 
average discharge during any 2-hour peak exceed 13,611 gpm. 

Parameter 30-Day Average 7-Day Daily 
Average Maximum 

mgfl lbs/day mgfl 
CBOD5 10 409 15 
TSS 15 613 25 
NH3-N 3 123 6 
TP 1 41 2 
DO (minimum) 4.0 N/A N/A 
E. coli, CFU or 126 N/A N/A 
MPN/10oml 

The pH shall not be less than 6.o standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

mg/I 
25 
40 
10 

4 
N/A 
399 

The permittee shall utilize an UV system for disinfection purposes. An equivalent 
method of disinfection may be substituted only with prior approval of the 
Executive Director. 

Parameter 
Flow,MGD 
CBOD5 

Monitoring Requirement 
Continuous 
Two/week 



New Braunfels Utilities TPDES Permit No. WQ0010232004 
Fact Sheet and Executive Director's Preliminary Decision 

TSS 
NH3-N 
TP 
DO 
E.coli 

Two/week 
Two/week 
Two/week 
Two/week 
Daily 

D. INTERIM II PHASE EFFLUENT LIMITATIONS AND MONITORING 
REQUIREMENTS (OUTFALL 003) 

Outfall 003 is defined as the combined annual average flow and combined daily 
average loading from Outfall 001 and Outfall 002. The annual average flow of 
effluent shall not exceed 4.9 MGD; nor shall the average discharge during any 2-

hour peak exceed 13,611 gpm. 

Parameter 

CBOD5 

TSS 
NH3-N 
TP 

Parameter 
Flow, MGD 
CBOD5 

TSS 
NH3-N 
TP 

30-DayAverage 
lbs/day 
409 
613 
123 
41 

Monitoring Requirement 
Continuous 
Two/week 
Two/week 
Two/week 
Two/week 

E. INTERIM III PHASE EFFLUENT LIMITATIONS AND MONITORING 
REQUIREMENTS (OUTFALL 001 and 002) 

The annual average flow of effluent shall not exceed 7.5 MGD; nor shall the 
average discharge during any 2-hour peak exceed 20,833 gpm. 

Parameter 3 o-Day Average 7-Day 
Average 

mgfl lbs/day mgfl 
CBOD5 10 626 15 
TSS 15 938 25 
NH3-N 3 188 6 
TP 0.75 47 1.5 
DO (minimum) 4.0 N/A N/A 